

-FLYOVER-

SOIL TEST RESULTS

SAMPLE NO.	OFFSET	STATION	DEPTH INTERVAL	AASHTO CLASS.	L.L.	P.L. I.	% BY WEIGHT				% PASSING SIEVES			% MOISTURE
							C. SAND	F. SAND	SILT	CLAY	10	40	200	
SS- 293	0	11+40	1.13-1.58	A-7-5(28)	77	43	1.4	41.2	5.0	52.3	100	99	65	
SS- 294	0	11+40	5.69-6.14	A-4(2)	35	6	1.8	51.9	24.1	22.1	100	99	57	
SS- 295	0	11+40	6.21-6.66	A-4(0)	24	NP	2.4	66.8	16.7	14.1	100	100	39	
SS- 296	0	11+40	8.73-9.18	A-4(0)	26	NP	2.8	57.1	21.9	18.2	100	99	49	42.0
SS- 297	0	11+40	10.25-10.70	A-4(0)	27	NP	4.0	60.1	23.7	12.1	98	97	40	
SS- 298	0	11+40	11.77-12.22	A-4(0)	29	NP	3.4	65.6	18.9	12.1	100	99	45	
SS- 299	0	11+40	13.29-13.74	A-4(0)	29	NP	5.4	65.2	21.3	8.1	100	100	39	
S- 284	0	12+20	0.60-1.00	A-4(0)	25	10	35.0	33.1	12.8	19.1	97	76	38	
S- 285	0	12+20	1.60-2.00	A-7-6(4)	46	24	41.2	23.5	8.0	27.2	97	71	38	
S- 286	0	12+20	5.10-5.50	A-2-4(0)	17	4	58.5	19.7	9.8	12.1	96	55	25	
S- 287	0	12+20	8.30-8.70	A-6(6)	35	21	29.8	34.6	11.5	24.1	93	72	47	
S- 281	0	12+90	2.20-2.60	A-2-4(0)	14	NP	54.4	23.8	14.7	7.0	97	61	25	
S- 282	0	12+90	5.43-5.70	A-7-6(5)	41	26	43.7	18.7	13.5	24.1	97	67	41	
S- 283	0	12+90	15.20-15.60	A-2-4(0)	26	5	38.9	36.9	12.1	12.1	100	75	35	
SS- 277	0	13+70	1.17-1.62	A-7-5(13)	62	26	27.8	19.3	12.7	40.2	100	84	56	
SS- 278	0	13+70	2.69-3.14	A-6(4)	40	15	24.9	34.0	12.9	28.2	100	92	46	
SS- 279	0	13+70	4.21-4.66	A-7-5(15)	63	14	7.2	27.8	36.8	28.2	100	97	74	
ST- 3	0	13+70	4.65-5.26	SUBMITTED TO MATERIALS & TESTS LAB FOR CONSOLIDATION TESTING										
SS- 280	0	13+70	7.25-7.70	A-4(0)	32	NP	19.9	47.7	18.3	14.1	100	94	44	

